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BUET TEST CERTIFICATE

BANGLADESH UNIVERSITY OF ENGINEERING anD TECHNOLOGY (BUET)

DEPARTMENT OF Civil, ENGINEERING
Mobile: 01819557964; PABX. 55167100 Ext, 7226
htip-/ibric. ce buet ac bd#homea

ConNcrete LaBORATORY

BRTC No 1102-39410/21-22/CE; Dt 12/8/2021 Sheet 10f 1
Sent by - Mr. Md, Lutfor Rahman, Manager - QA LafargeHolcim
Tejgaon, Dhaka.
Rel. No © LHBL2021/766; Dt 1282021
Project .
Sample - Cement [Brand: HOLCIM SHOKTI, ID: -] Type: CEM IIB-M {S-V-L) 42.5R
Date of Casting 18/8/2021 OurlD: RA-3 Manufacturing Date ot mentioned
Test Method & Specification ASTM

Test Results of Blended Hydraulic (Portland Composite} Cement
Age 3days _ .o
o Date 21-Aug:21 26-Aug-21
Sirength, et a0 pst v
psi & (Mpa) i (25:8 Mpa)
| il o i Three thousand seven | Four thousand seven
| i hundred fifty psi hundred aighty psi
bty BT z5s
| (i i 1M i | Rd Aol .I Fex M
e (13 Mpa) (20 Mpa)
Mixing water temperatura 5% Curing wates tamparafure 205-25C

Water for Normal Cansisiency: Indtial Setfing Tirse (minites): Final Setfing Time {minutes):
ASTM C187-11 ASTM C187-08 ASTM C191-08
Standard Raquirsments Standard Requrements Standard Feguiremeants

T T Test Result
asTMeses1s | TSl aercsesag | TSRS aomyiceos1g i

BES 235% || Mot bess than 45 minutes 169 Feot more than 420 minules %

Fineness {Specific Sudace), m'fg Densaty/ Specific Gravity | Weight of Cement Bag (kg)
ASTM C204-11 (Air Permeability Method) (gmiec): ASTM C188-00
Standard Requirements: ASTM C505 Standard Standard

Test rasult Ti It z Tes! Result
19 it Reguiremants ot Riaquirements | s

Mote:  Sample was received in loose condition.

Countersigned by . . o *’ f Test performed by
= . _::. s 4 __ : 5
%/ e o g i :P-'f: =

3082021

Dr. A. B. M. Badruzzaman B P 11 o Dr. Raquib Ahsan
Professor. Dept. of Civil Engg.. BUET = X Professor, Dept. of Civil Engg , BUET
HLRS95LPE
Important Metes: Samples as supphed fo us | laboratory. BRTC does not have any responsbily as o the
represaniafive character of the samples requireg 0 oo esied I & recommended thal sampées are sent in @ sacured and seaksd
coverpacketicontener duly signed by a compelenl acthorty. In order %o awoid freudulenl fabrication of test results; & = a0
recommended thal all the tas! reports are collectad by an authorized persen, and not by the Contracton Suppher
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